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The most important objectives of shot peening are the improvement of the fatigue 
life and of fatigue strength. The precondition to the success of shot peening is the 
appropriate distribution of compressive residual stress. 
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Comprehensive research and tests on very different materials and samples have proven the 
advantages of shot peening without any doubt and innumerable cycle fatigue test reports 
give evidence of this. 
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Umfangreiche Versuchsreihen und Grundlagenforschung haben die Vorteile des  
Verfestigungsstrahlens zweifelsfrei nachgewiesen. Beispiele dafür sind die Wöhler 
Kennlinien eines 16 Mn Cr 5, blind- und einsatzgehärtet. 
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Comprehensive research and tests on very different materials and samples have proven the 
advantages of shot peening without any doubt and innumerable cycle fatigue test reports 
give evidence of this. 
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Comprehensive research and tests on very different materials and samples have proven the 
advantages of shot peening without any doubt and innumerable cycle fatigue test reports 
give evidence of this. 
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The cycle fatigue diagram above of a rotating bending fatigue test shows the result 
of different coverage and the detrimental effect of insufficient coverage. 
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The cycle fatigue diagram above of a rotating bending fatigue test shows the result 
of different coverage and the detrimental effect of insufficient coverage. 
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The cycle fatigue diagram above of a rotating bending fatigue test shows the result 
of different coverage and the detrimental effect of insufficient coverage. 
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SO K Test report on a polished and  
shot peened crankshaft 

Crankshaft 

= total surface polished 

= bearing and radii polished 

= radii shot peened 

40 Ni Cr Mo 7 3

Maximum stress in radius [ N/mm² ]
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SO K Versuchsbericht einer polierten und 
verfestigungsgestrahlten Kurbelwelle 

Kurbelwelle 

= gesamte Oberfläche poliert 
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= Radien verfestigungsgestrahlt 
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SO K Versuchsbericht einer polierten und 
verfestigungsgestrahlten Kurbelwelle 

Kurbelwelle 

= gesamte Oberfläche poliert 
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= Radien verfestigungsgestrahlt 
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SO K
Test report on a shot peened  
universal joint yoke 
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SO K Versuchsbericht einer verfestigungs-
gestrahlten Gelenkwelle 
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SO K Versuchsbericht einer polierten und 
verfestigungsgestrahlten Kurbelwelle 

Kurbelwelle 

= gesamte Oberfläche poliert 
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SO K
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